

T E S T C E R T I F I C A T E

CT-24-01-16-02

Product: Laminate
Product group: Homapal Metall Laminate
Name of products: 401/200
 448

Manufacturer: HOMAPAL GmbH
 Bahnhofstraße 30/32
 37412 Herzberg am Harz
 Germany

Specification: German Chemical Prohibition Ordinance (ChemVerbotsV) Appendix 1 of §3 dated 2017-01-20 in connection with the "Bekanntmachung analytischer Verfahren..." published on 26 November 2018, BAnz AT 26.11.2018 B2

Test method: Chamber test method EN 717-1;
 Chemical analysis method: Acetyl acetone method

Report: Test report 2522063/1 dated 13 May 2022
 Test report 2523694/1-1 dated 16 January 2024

Test results and Evaluation:

Product	Formaldehyde release DIN EN 717-1		German ChemVerbotsV	
	Measured value [ppm]	Measured value multiplied with Factor 2	Quality fulfilled	
			Yes	No
448	< LOD	< LOD	<input checked="" type="checkbox"/>	<input type="checkbox"/>
401/200	< LOD	< LOD	<input checked="" type="checkbox"/>	<input type="checkbox"/>

LOD...Limit of detection 0.008 ppm

Dresden, 16 January 2024

Head of laboratory



Engineer in charge